PARTS BOOK

.-—4—

'KM-'I750 e
OF &Zg 1= 228 2 K}E‘A@ XHE7I
Direct Drive, High=speed, 2need|e Needle Feed
Machine. with an Automatlc Thread Trlmmer

| KM-'I790 e

CF HgEa2 028 A2 s fi= P‘* HEJI
- Direct Drive, High-speed, 2-needle, Needle-Feed
SDHtNeedIe Bar Lock Stitch Machme with
an Automatrc Thread Tr|mmer

Sunbitar

PME-080715




KM -

175 -
’ [ ]
Code Lubrication Type Code Application Code Hook Code Trimming
S | Semi-Dry Type Dy F Foundation None Standard Hook None None-Trimming
0
' ication | Head
M Micro !l__;t))gcanon G General materials L Large Hook 7 Trimming
1 | Auto Lubrication Type B Heavy materials
KM-179 -
’ [ ]
Code | Lubrication Type Code Application Code Hook Code Trimming
0 M Micro Lubrication | Dry G General materials None Standard Hook None None-Trimming
Type Head
1 | Auto Lubrication Type B Heavy materials L Large Hook 7 Trimming

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. =0 =8t
Nol=e =
2. 2 M=

ME= NY =& N NZQ Ik L= M
S=220t 70| JHsEILIC

[ w—

==

S

= 01 oig MEN et =2

Parts Book@Z NAEZIRCOZ Ii=LUZ A2 E71ELICH
1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are

separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.
2. Thisisa partsbook. It cannot be used asa manual.




OVO90Z2=2=rrRee=IQ0MMMNnITND®D

CONTENTS
= 1\

Machine Body Mechanism

Ly T . e i RPN 4
Upper Shaft Mechanism

APZE, AITHT] B cooeeeeeeeeiee et 6
Needle Bar Rocking Mechanism

HESIH QS5 | coovevvveeeeeiiiiiiiiiciee ettt 8
Needle Bar Flip-Up Mechanism

HESOH ESE | v 12
Thread Winder Mechanism

AIZED| T cvvvverrriiiiiiiiiii e 14
Presser Foot Mechanism

SRR Il coveeeeeeee e 16
Feed Adjusting Mechanism

TOIE TRZ IUH| ceeevveeeeriiiiiiiiiiiice et s e 18
Feed Mechanism

THOIE TFH| cevveeeereermiiiitiiiiiiiiee et 20
Reverse Button Mechanism

ORI HHE T cveeverveervemiueeiemiteeieete et eteete et ebe e bt e bt e bt enbeenaeenbeenae e 29
Lov_ver Shaft Mechanism

BFE T cooeeereeei i 24
Hook Mechanism

T | ceeeeeeeeeee e 26
Lubrication Mechanism

e L RPN 28
Thread Trimmer Mechanism

AFED DT veeveemeereneetente ettt ettt sb et be sttt sttt a et 32

Thread Adjusting Mechanism
& xF a

Wiper Mechanism
QEOITH Bl oo et e e et e e e e 38

Accessories Mechanism
QU N AT L b Al e e e e e e e e e e e 40

Auto Knee Lifter Solenoid Mechanism

NSFESE &



Machine Body Mechanism

S5 A% A

<

A-49  A-50




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF §MG§MBL MG%MBL
A-1 AS-004123-00 Arm &Bed o}t Wl =(%) 1
A-2 AS-003717-00 Arm & Bed ot Wl =(%x) 111
A-3 AS-004124-00 Arm &Bed olgt Wl =(x) 101
A-4 01-006A~7500 Face Plate gt 111101
A-5 01-007S-7500 Stud Screw (Upper) w3 FHUAHA 11111
A-6 01-007W-7400 Washer (Upper) Hat o} A 11111
A7 01-009S-7500 Stud Screw (Lower) H HUAHE 11111
A-8 01-006A-7900 Face Plate A () 111
A-9 01-029M-1230 Brand Mark wHa up= 111
A-10 01-008R-3400 Rubber Cap for Face Plate wHa F5 =l 212
A-11 SC-0158-3710 Screw [9/64” n=40] Hat FHubat 212
A-12 GP-013234-00 Thread Take-up Lever Cover A 7] AW 11171101101
A-13 SC-0502-2302 Screw [9/64” n=40] A7) AW A 212121212
A-14 GP-011009-01 Rear Cover 57 1111111101
A-15 01-011C-2350 Cable Holder (5N) Al o] & Fte] (5N) 31313
A-16 01-009R-2700 Cable Holder (6N) A o] & ko] (6N) 313
A-17 SC-0531-2302 Screw [9/64” n=40] A o] &Fo] H A} 111111111
A-18 SC-0548-7400 Screw [3/16” n=28, L=11] =7 gt 818181818
A-19 GP-011055-01 Motor Cover =E AW 111117111
A-20 SC-0109-2350 Screw [M6, L=14] = AW FIA} 313131313
A-21 01-171A-5700 Bed Supporter W = =wk3) 313131313
A-22 GP-014556-00 Bed Supporter-B W= w3-B 1110111101
A-23 GP-011558-01 Bed Supporter-A W= whA-A 111111101
A-24 01-044A-7500 Slide Plate (Left) w| 1131 gH(F}) 1111111101
A-25 01-045A-7500 Slide Plate (Right) w773 T ($-) 111111111
A-26 01-048A-7500 Bobbin Window nHg Bl 212121212
A-27 01-40TA-7507 Needle Plate (1/4”) A= (1/47) 111111111
A-28 SC-0119-7600 Screw [11/64” n=40] At FHpAt 212121212
A-29 01-042A-7500 Slide Plate (Front) Ass’y w g (A) = 1111141101
A-30 SC-0110-1230 Screw [15/64” n=28] HUA 111010111
A-31 01-046A-7500 Stopper for Slide Plate(Right) unHR($) AET 111010111
A-32 SC-0543-2302 Screw [11/64” n=40] Y R($) A&y FHUA 212121212
A-33 10-017S-8577 Screw [M5, L=5] Hy agla F9 mpuat 191111111
A-34 44-021R-7400 Rubber Cap ( $10) s - Rupl (410) 313131313
A-35 01-110R-1230 Rubber Cap ( $12) ot mRuls ($12) 212121212
A-36 01-037R-1230 Rubber Cap ( $6) & Fulsl (46) 111111111
A-37 GP-011752-00 Model Mark (KM-1750SF-7) =4 o= (KM-1750SF-7) 1
A-38 GP-011759-00 Model Mark (KM-1750MG-7) =9 o3 (KM-1750MG-7) 1
A-39 GP-013570-00 Model Mark (KM-1750MBL-7) =9 = (KM-1750MBL-7) 1
A-40 GP-013571-00 Model Mark (KM-1790MG-7) 29 o= (KM-1790MG-7) 1
A-41 GP-013572-00 Model Mark (KM-1790MBL-7) 29 n}= (KM-1790MBL-7) 1
A-42 01-035P-7400 Pin 7 A 414141414
A-43 Caution Label 2] gl 1 1 1 1 1
A-44 01-035P-1370 Machine Number Plate 7% 111 11111
A-45 GP-012567-00 Safety Switch Base QP AQ)A] o)A 11711101111
A-46 GP-012566-02 Safety Switch Plate QFA A9 x| 1111111711
A-47 SC-000435-00 Safety Switch Hinge Screw QFA A9 gt 1711111
A-48 SN-0101-1600 Nut [11/64” n=40] YvE 11111111
A-49 GP-020183-00 Safety Switch kA A2]% 11 i1 111
A-50 SC-000174-00 Screw [M2, L=12] QA A= At 212121212
A-51 GP-000784-00 Safety Switch Sub Bracket Qb ~9)x mx vl 11111
A-52 SC-0122-1230 Screw [15/64” n=28] Qb 2~91A] o) Hat 111111111
A-53 01-020W-2350 Washer 9}A 111111111
A-54 GP-017452-00 Sticker AE]FA 111111111
A-55 GP-018205-00 CE Mark CEn}= 111111111
A-56 GP-021167-00 Rear Cover Gasket A7 kA 111111111




Upper Shaft Mechanism
Y=, SR A




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
B-1 GP-009839-00 Upper Shaft == 111110111
B-2 GP-009840-01 Link Cam P37 111
B-3 GP-013395-02 Link Cam QIR (8) 111
B-4 SC-0123-1230 Screw (A) [9/32” n=28, L=16] Y3 TAHYAL (A) 11010141
B-5 SC-0124-7400 Screw (B) [9/32” n=28, L=16] Y3 7Y (B) 1111111711
B-6 SC-A308-4517 Screw [1/4” n=40, L=6] A At 111111111
B-8 07-011A-5607 ) o3 2 (6004ZZNR) 4% A v o1¥] (6004ZZNR) 1i1 111101
B-9 02-004A-2070 vl o] 2] (6004Z.2) & A o] (600422) It1 414111
B-10 GP-006302-00 Bobbin Winder Driving Wheel A7 75 & 111111111
B-11 10-017S-8577 Screw [M5, L =8] Az 3% 8 aAUYA} 212121212
B-14 GP-008680-01 Upper Shaft Timing Pulley [5GT.Z=37] | A+& E}o]n]Zg) 111111111
B-15 SC-A117-4417 Screw [1/4” n=40, L=6] Z7 1A YA} 111111111
B-16 BE-000036-00 Timing Belt(670-5GT-15) E}o|m)wl E (670-5GT-15) 111011101
B-17 GP-001499-00 Coupling A== 11111011411
B-18 08037SC-120D Screw [M6, L=8] A= TAA} 616161616
B-19 SFAM-550-002 | Motor-Hollow (550W) RE-}Z (550W) 110111101
B-20 02-020S-120D Screw [MB5, L=25] ZE]F AL 414 14144
B-21 07-011W-1230 Spring Washer RE AU Az elA 414 141414
B-22 10-020W-2700 Washer TE] AL obA 414 141414
B-23 AS-000255-01 Pulley 7 1110101411
B-24 SC-0317-2700 Screw [15/64” n=28, L=7.5] Z7 A} 212121212
B-25 GP-000835-02 Syne. Sensor Slit AA ZFR| 111111111
B-26 SC-000078-00 Screw [M6] AA ZFA 2 Fab 212121212
B-27 GP-000836-00 Synec. Sensor Base A o] 2 111111171
B-28 46-002A-2300 Syne. Sensor AA 111111111
B-29 15-028C-2070 Sensor Bracket AA Bl 1 1 1 1 1 Assy
B-30 03010MC-4135 Screw [M3, L=10] AA Hat 111110111
B-31 SC-0548-7400 Screw [3/16” n=28] A A o] 2~ FH AL 212121212
B-32 PN-000277-01 Needle Bar Crank Shaft sy =93 & 11101
B-33 PN-000243-03 Needle Bar Crank Shaft vl =P = (4R 111
B-34 44-0000-1230 0il Wick sy =A== & 4 1111111711
B-35 SC-A308-4517 Screw [1/4” n=40, L=6] sy ZA = & 74 A 212121212
B-36 08-105P-7900 Thread Take-up Shaft A A7) & 111011
B-37 GP-011830-00 Thread Take-up Shaft (Semi-Dry) | Ax|7]&-A|u]=z}o| 1
B-38 SC-0120-1230 Screw [9/64” n=40] g2 mpAl 1
B-39 SC-0514-7400 Screw [15/64” n=40] A7) = zAYAL 212121212
B-40 GP-011835-00 Thread Take-up Lever(1) AA 7] (Z4el1) 1 1
B-41 GP-011837-00 Thread Take-up Lever(2) A=) 7] (Z+]12) 1
B-42 GP-020880-01 Thread Take-up Lever(5) A A 7] (7}+415) 1
B-43 44-0000-1230 Oil Wick A7) A 11101711
B-44 GP-010615-00 Thread Take-up Lever(1) A A 7]-M m] =z} o] (Zel1) 1
B-45 GP-020419-00 Thread Take—up Lever Holder Al 7] A} o) 1 1 1 1 1
B-46 06-033M-7400 Oil Felt A 7)1 3Fo] A& 11010111
B-48 BR-000106-00 Bearing A Z ol 111111111
B-49 BR-000107-00 Bearing A Z ol 111111111
B-50 GP-001393-00 Cap of Thread Take-up Lever Holder | A1 7]%}e] wm}r) 1 1 1 1 1
B-51 44-018R-7500 Cap of Thread Take—up Lever A1) 7] =}A) 1 1 1 1 1
B-52 SC-A550-4517 Screw TAA} 111111111




Needle Bar Rocking Mechanism
HISO 2F &

C-20 /®/

1 C-25




SunLhtar

Q'ty
Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
GP-009844-00 Needle Bar Rock Shaft EE 1,1,1,;1,1
GP-009842-00 Needle Bar Rock Shaft Bushing(Front) | &% A A 111111111
GP-009843-01 Needle Bar Rock Shaft Bushing(Rear) | &£%5& 3 34 11011101
SC-0548-7400 Screw [3/16” n=28, L=11] g2 v fuiAb 1,1,;1;1,1
SC-0151-5050 Screw [15/64” n=28, L.=10.5] g2 v fuiAab 111111111
GP-010647-01 Needle Bar Frame vls] =Y 1 1
GP-011063-01 Needle Bar Frame (Semi-Dry) vls] = g-An =gl 1
SC-0164-2700 Screw [M5, L=5] gl F9 vpluAt 2
04-107A-7400 Needle Bar Guide Plate B7}H(C) 212121212
SC-0116-7400 Screw [3/32” n=56] ek A AL 4 14141414
04-105A-7400 Needle Bar Guide Slide Block vl ok 8- 11111
04-104A-7400 Needle Bar Crank vl 3= = 1 1 1
04-102A-7400 Needle Bar Clamp vl Fol 11111
SC-0158-3710 Screw [9/64” n=40] vl zto] Hubat 11111
04-012C-7400 Needle Bar Wick Holder(Upper) LF5F fAaFtel () 111
44-0000-1230 0il Wick 2o Az 111
04-013C-7400 Needle Bar Wick Holder(Lower) 2FE A (T) 111
44-107M-7900 Felt For Needle Bar Frame vlsd F8AE(A) 111
GP-010614-00 Needle Bar Bl 11111
02-021A-7400 Needle Clamp 1/4 2R 1/4 1711411 (%)
SC-0160-5607 Screw [9/64” n=40] vl pAUAL 21212
Needle Hl= 21212 *
GP-013449-03 Needle Bar Frame vls] =Y 1 1
04-010A-7900 Needle Bar Clamp Ass'y vl 3ol (1) 111
04-016A-7900 Needle Bar Clamp vl zhe] (K4189) 111
04-0215-7900 Screw For Cover vlsd 29 9 AW F A 1 1
04-024A-7900 Cover For Releasing Pin vl 29 I AY 1 1
04-030G-7900 Release Pin Return Spring vlsd 29 3 g8 A28 111
04-025P-7900 Needle Bar Releasing Pin vl 29 9 1 1
04-031G-7900 Clutch Lever Return Spring vlsd S 9 B9 ~xz=F 22
GP-020645-00 Clutch Lever 232 2n (K4193) 212 ()
04-026P-7900 Hinge Pin “A” For Clutch Lever 2= @y 3A] = A(2x15.8) 111
04-033P-7900 Needle Bar Down Positioning Pin vl 8 AT 2,2
04-028P-7900 Hinge Pin “B” For Clutch Lever =)= @y 3A]= B(15%5.8) 212
04-029P-7900 Hinge Pin For Latchet X E 3R] (2%x17.8) 111
04-018A-7900 Latchet(Left) X B () K194 111
04-019A-7900 Latchet(Right) X E(f) K4195 111
04-032G-7900 Latchet Return Spring vl PHE B A~z 212
04-023A-7900 Latchet Bracket = E Bl 111
04-022S-7900 Screw For Latchet Bracket YR E B AU} 202
15-117A-7900 Needle Bar Guide Slide Block vl ok £9 111
04-105A-7900 Needle Bar Crank vl 3= = 1 1
PN-000355-00 Needle Bar Up Positioning Pin vls=d A} AT 212
15-022G-7900 Spring For Needle Bar Up Positioning Pin | ¥l&d] A} 223 A= 212
15-123C-7900 Spring Cover A A A~xE] A 111
SC-0323-7900 Screw [1/8" n=40] A} 313
44-107M-7900 Needle Bar Felt(A) vlsd g4 FLE(A) 111
15-325A-7900 Needle Bar Rotate Stopper Block vl=d A uvx 23 212
PN-000355-00 Stopper Pin For Slide Block Zglolm B3 AEy I 111




Needle Bar Rocking Mechanism
HISO 2F &

C-20 /®/

1 C-25




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF §MG§MBL MG%MBL
C-51 15-020A-7900 Slide Block Zglol= B 111
C-52 15-118A-7900 Slide Block Cover £efol= B3 AW 111
C-53 GP-013387-00 Needle Bar(Left) vl -z} 111
C-54 GP-013386-00 Needle Bar(Right) E]a=a2 EXH 111
C-55 04-111.B-7900 Needle Clamp(Left) 22 1/4(/) 111
C-56 04-11RB-7900 Needle Clamp(Right) 22 1/4(F) 111
C-57 SC-A297-4118 Screw [1/8” n=40] F2o] YyH| 2H2upAH(1/8" n=40) 212
C-58 SC-A320-4222 Screw [1/8” n=40] BEo] Yzt 2Rt ab(1/8” n=40) 212
C-59 SC-A350-4515 Screw [1/8” n=40] EE o] HE}AH(1/8" n=40) 212
C-60 44-108M-7900 Needle Bar Felt(B) vl 34 2 E=(B) 212
C-61 44-109C-7900 0il Wick Holder vl G4 DAEA ) 111
Cc-62 44-0000-1230 0il Wick 2 Az 111
C-63 04-121C-7400 Wick Support(Needle Bar Frame) SAl #lo] 212
C-64 SC-0531-2302 Screw [9/64” n=40] 4 Aol AL 212
C-65 GP-010178-00 Needle Bar Rock Shaft Connecting Rod | £ 5% dAZ4Z = 111 11111
C-66 04-020S-7400 Screw [1/4” n=24, L=24] 0EE dAZE Hupat 11111101
C-67 SC-A308-4517 Screw [1/4” n=40, L=6] A A} 212121212
C-68 GP-010179-01 Needle Bar Rock Link vl e E=)= 111111111
C-69 SC-000473-00 Screw [15/64” n=28, L=7.5] 8] A mpfuAt 212121212
C-70 GP-011324-01 Shaft for Needle Bar Rock Link vl 8% g3 & 117110101
C-71 GP-011839-01 Bushing for Needle Bar Rock Link | ¥l=d] &% 8= HA 111117111
C-72 WS-000117-00 Washer for Needle Bar Rock Link Hlsd 8% 23 9FA 212121212
C-73 06025M C-7113 Screw [M6] vl &% 3 TAUAL 117111101
C-74 GP-010162-00 Needle Bar Rock Crank vl &% W= 111117111
C-75 CL-000104-00 Needle Rocker Shaft Collar o x= g)e) 111111111
C-76 GP-022806-00 SeaSaw Lever NE 212
c-77 SC-0108-2350 Screw TAYAL 111117111
C-78 SC-0502-2302 Screw TAYAL 212
C-79 04-0025-7900 Screw TAYAL 414




£
2
c
o
N -
3]
o
=
Q
=
_
e
=
o
(28]
o
o
®
o
Z

HISO &2 A




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
D-1 SLR070-00001 Needle Bar Change Solenoid Ass'y vls] A3 & o] =(fH) 212
D-2 17-311A-7907 Cover For Solenoid £ ro]l= AW 111
D-3 17-312A-7907 Stud For Solenoid Shaft Connection Lever | <@ xzo]l= 14 #w] =3 111
D-4 17-3148-7907 Nut[M8xP=1] a4 dv B 3G E 11
D-5 SC-0196-2700 Screw[M3 X P =0.5] &Y xol= B wA AL 8 18
D-6 11-017W-2700 Washer £ ro]l= BF o)A 818 (®)
D-7 11-016W-2700 Spring Washer &Y rols B Az 9lA 818
D-8 17-041S-7907 Ball Guide Screw = S E ) 111
D-9 17-013G-7900 Neutral Spring for Change Lever i 23 gy A9 A== 111
D-10 17-014A-7900 Neutral Positioning Ball i) A3k Hy A9x B 11
D-11 SC-0307-1230 Screw[3/16” n=232] &Y o]z A A} 212
D-12 17-042A-7907 Connection Lever for Solenoid Shaft | &#|xol= & A4 W 111
D-13 17-027A-7907 Set Screw for Solenoid Shaft £ ro]ls 5= thiix} 212
D-14 17-017S-7507 Set Screw(B) For Slide Block Zdlols B8 % chilil 111
D-15 GP-016985-00 Slide Block Moving Shaft(T) Eefol= 28 $5EH(AH4) 111
D-16 17-007 G-7907 Return Spring For Solenoid Shaft LY ro]laE By A2 212
D-17 17-128A-7900 Collar For Slide Block Moving Shaft | &£gle]= 83 %% 7}g} 373
D-18 SC-0105-7500 Screw [M5] A A& oA A} 515
D-19 17-120A-7900 Bracket For Slide Block Moving Shaft | <gtel= £33 $%= vzl 1 1
D-20 SC-0543-2302 Screw [11/64” n=40] vl wAAL 212
D-21 17-024A-7900 Slide Block Moving Lever <lol= B3 $X Y 111
D-22 SC-0195-7507 Screw [M4x P =0.7] QW A} 111
D-23 06-011G-8270 Positioning Spring For Slide Block | <#le]l= B3 93] AA Axz= 212
D-24 EA-000040-00 Needle Bar Change Switch Ass'y s A3k A9 X (#) 111
D-25 06-024S-7400 Screw 292 1A YA} 212
D-26 10-061S-9577 Screw Ass'y £ ro]= FALGHE) 8set ! 8set




Thread Winder Mechanism

LL]




SunLhtar

Q'ty
Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
AS-000353-00 Bobbin Winder Ass’y A77) (=) 1,1 1 1,1
41S001S-306H Bobbin Winder Base Ass'y A77] wlol 2~ (%) 1111101111
GP-000765-01 Bobbin Winder Driving Shaft A7y ez 111111111
GP-000764-01 Bobbin Winder Action Body A77] ZHEH) 11111101
GP-004578-00 Bobbin Winder Action Pulley A7) g 28 111111111
SC-0104-5607 Screw [11/64” n=40] Azb7) 22 g TR} 212121212
RI-000040-00 Bobbin Winder Action Ring A77) 2z g 111111101
415009S-306H Bobbin Winder Shaft Rubber Ring | A17}7] F5& 137g 1i1 110101
41-008A-300G Bobbin Stand Byl AEglE 111 1 111
41-009A-300G Bobbin Stopper Bl A 1111111101 (%)
41-010A-300G: Bobbin Winder Adjusting Plate A7b7) 2R3 111110101
SC-0130-1230 Screw [1/8” n=40] Azb7) =A 3 HuAt 1t1 1111101
06011SW-306H Washer 24 111 1 171
41-013A-300G: Bobbin Winder Lever A747] 4 111110111
SC-0105-7500 Screw [M4 X P0.7] Azb7) e TR} 111111111
415013S-306H Bobbin Winder Lever Shaft Azb7) e = 111111111
04-009C-3710 E-ring [ $5] A7k7) dw = E (5 7A5) 2l21l21l2!2
40-007W-1600 Washer 24 212 21212
415014S-306H Thread Winder Adjusting Cam A7) =A7 1111101101
02004SC-4113 Screw [M4 X P0.7] Az7b7) 24 HUAb 111111101
415021S-306H Thread Winder Spring A7t7) elR A 111011111
41S017S-306H Thread Winder Action Plate A7) 2g 111111111
AS-000581-00 Thread Tension Control Ass'y A17}7) AR 2A-AAA] (%) 17111011101
41S034S-306H Thread Tension Control Cap Nut AlAE 24 ) Y E 1 1 1 1 1
40-804W-1230 Thread Tension Control Spring Stopper | A1AFE =4 Ax3 A ey 1 1 1 1 1
40-333G-3710 Thread Tension Control Spring AR 2 ~xE 1717111101 (%)
40-024A-1230 Spring Cover A8 7 111110111
40-108A-1306 Thread Tension Disk Aok A A 1t1 111101
41S028S-306H Thread Tension Adjusting Shaft AR A= 1 1 1 1 1
415026S-306H Thread Guide Plate Aot = 1117111101
SN-0121-7400 Nut vE 111 1 111
4150255-306H Bobbin Winder Mes A7) WA 111111111
SC-0519-2302 Screw [9/64” n=40] A7F7) w2 HUAr 2l2l2l2l2
4150235-306H Screw [11/64” n=40] A77) ZEw Hupap 313131313
GP-004579-00 Bobbin Winder Action Body Bushing | A17}7] £ 34 111111111
WS-000073-00 Washer for Bobbin Winder Driving Shaft | A7}7] F%3 9}A 111710111




Presser Foot Mechanism

TS A

LL

F-29

F-10

%
F-9




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
F-1 05-002C-2500 Nut [9/16” n=20] b zAYE 111l
F-2 SC-0339-1230 Screw [9/16” n=20] ore zAUA} 111111111 (=)
F-3 05-014C-250A Presser Bar Spring g 24 ~xE 1 1 1
F-4 05-014C-250B Presser Bar Spring (Heavy) g 24 Az (2E) 1 1
F-5 05-007C-1230 Presser Guide Bar ot x4 u 1 1 1 1 1
F-6 GP-010212-00 Presser Bar Bushing 2 34 111 11111
F-7 GP-010611-00 Presser Bar =27 11171111
F-8 SC-0315-2302 Screw [9/64” n=40] rEnk Za) 111111111
F-9 05-020A-7400 Presser Foot 1/4 w=uk 1/4 (QPAFe] =) 111111111
F-10 01-101C-7507 Safety Guide A7} ol = 101111161
F-11 GP-013204-00 Presser Bar Holder =21 #o) 171 ,1,1 1
F-12 SC-A174-4122 Screw [11/64” n=40] =g o] FHupa} 111111111
F-13 43-001A-640L Presser Bar Lifter 29 £77) 111111111
F-14 SC-0164-2700 Screw [M5] = ea)y] A A} 2loalalole
F-15 GP-025414-00 Presser Bar Lifter Crank 29 g87) ZA= 1111101111
F-16 SC-0158-3710 Screw [9/64” n=40] 238 o] A} 111111111
F-17 11-017S-7500 Nut [9/64” n=40] reg 29 Yu Aze YE 1110101
F-18 GP-012864-00 Spring For Presser Bar Lifter Lever | F+5d] 23 ¥ ~=g 1 1 1 1 1
F-19 GP-025423-00 Presser Bar Lifter Lever 29 77 9y 1111101101
F-20 43-107P-5700 Presser Bar Lifter Stud 29 £87)] 9= 1717141171
F-21 43-008A-7500 Collar For Presser Bar Lifter Stud | &4 £2]7] d¥ = 712 11111711
F-22 SC-0113-3400 Screw [11/64” n=40] gu = 7le AL 212121212
F-23 SC-000803-00 Screw [1/4” n=28] re=g 9y g 2= YAt 111111111
F-24 43-005C-7500 Nut [1/4” n=28] reg 9y g9 2% UE 1111111101
F-25 GP-010613-00 Knee Lifter Connecting Rod T2 23 A4 = 111 11111
F-26 43-017S-7500 Stud Screw For Knee Lifter Connecting Rod | & €3 94 £ thiA} 313131313
F-27 43-014S-7500 Stud Screw For Knee Lifter Link T2 23 3 thyr} 1 1 1 1 1
F-28 GP-010112-00 Knee Lifter Link ne ¢ g5 111111111
F-29 GP-010203-00 Knee Lifter Bar nE ¢w » 111111111
F-30 43-0355-2070 Bolt [M6] rEnk o) 24 BE 1111101
F-31 43-0365-2070 Nut [M6] rEnk o) 24 UE 11111111




G Feed Adjusting Mechanism

Oo|E =& &




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
G-1 GP-011005-00 Length Control Dial Plate tfolet EA}3H(4) 1
G-2 06-001A-7500 Length Control Dial Plate tfolot ExA}3H(5) 1 1
G-3 06-013M-740L, Length Control Dial Plate ol #AHH(7) 1 1
G4 SC-0193-1230 Screw(3/16” n=28) ol I TALIA(3/16” n=28) 11111111
G-5 06-010R-1230 O-Ring[P10] ol & 27 1111111011
G-6 GP-010906-00 Feed Regulator Dial Shaft Jol= x4 tho|d &= 111111111
G-7 06-012P-7400 Pin For Dial tholat 3 111111111
G-8 06-027G-7400 Spring For Dial tholgt A 111111111
G-9 GP-009934-00 Feed Regulator g)o]l= 247 111 1
G-10 GP-010971-00 Feed Regulator(BL) glo|= A7 (2] %) 1 1
G-11 SC-A117-4417 Screw(1/4” n=40) S 7 o] WEUAN1/4" n=40)| 2 12 121212
G-12 06-112A-7500 Feed Regulator Eccentric Wheel Shaft | ¥ o] = 24 7] HA= 1911101101
G-13 SC-0307-1230 Screw(3/16” n=32) By v B pAYAG/16"n=32)| 1 11 11111
G-14 06-114A-7500 Feed Regulator Connecting Rod 37 AAF=(28A) 1171401101
G-15 06-015A-7500 Stud Screw For F-15 A3y dAZ= chiat 1l1 101101
G-16 GP-011003-00 Feed Regulator Shaft 317) 1 1
G-17 GP-011004-00 Feed Regulator Shaft(BL) 2 8} 7) (2n)) =) 1 1 1
G-18 07-252A-5607 Stopper Collar For Feed Regulator Shaft | 2 3}7] ~&¥ 7}e}t 1,1 1,11
G-19 SC-0317-2700 Screw(15/64” n=28) 7t} A A 212 21212
G-20 06-129A-7500 Slide Block Guide Plate <glo)l= B3 o7 21212122
G-21 SC-0543-2302 Screw(11/64" n=40) bl wAvpAL 414141414
G-22 GP-020930-00 Slide Block Zelol= Be)(H3E7)) 212121212
G-23 GP-020931-00 Pin For Connecting Rod deol= A AARE G449 1 1 1 1 1
G-24 GP-020928-00 Feed Cam Connecting Rod gol= 7 dAZ= 1 1 1 1 1
G-25 06-036A-7400 Needle Bearing Yol & o8 111111111
G-26 GP-020929-00 Feed Cam gol= 7 11 1
G-27 GP-021005-00 Feed Cam (BL) g)ol= 7 (2ul &) 1 1
G-28 SC-A308-4517 Screw [1/4” n=40] o= A A} 212121212
G-29 06-024A-7500 Bearing Cover For Feed Cam Fo)l= 70 wWo]g] A 111111111
G-30 SC-A301-4119 Screw(9/64” n=40) FTEo] HA ZLUAN9/64" n=40) | 2 |2 [ 2! 2|2
G-31 06-141A-7400 Level Feed Crank Zgay =A== 101 1
G-32 06-141A-750L Level Feed Crank (BL) sy == (om) ) 1 1
G-33 SC-0253-7400 Screw(1/4” n=28) 2% A= HUAH(1/4” n=28) 1111l
G-34 06-137A-7400 Level Feed Connecting Link £ glol= A3 (KS007) 1111111101
G-35 06-140P-7400 Connecting Link Pin A4 111 1 111
G-36 06-020C-7400 E-Ring( $6) EX($6) 21212122
G-37 GP-010000-00 Feed Adjusting Spring dolr A AxE 111114111
G-38 GP-010958-00 Bracket for Spring AxE o] Bl 111111111
G-39 SN-0111-1600 Nut [3/16” n=28] yE 111 1 111
G40 SC-0523-1230 Screw [3/16” n=28, L=10] v)ol= A AxE wAUA} 111111111
G-41 SC-0548-7400 Screw [3/16” n=28, L=8] A~z Ao BatdAl TAUAL 212121212
G-42 10-020W-2700 Washer 214 212 21212
G-43 GP-010205-00 Reverse Feed Control Shaft ARl = 1 1 1 1 1
G-44 RI-000108-00 E-Ring( $8) EZ($8) 111111111
G-45 06-031C-106L Washer 2}A 111111111
G-46 06-032C-106L Cover for Reverse Feed Control Shaft | <A AW 101011111
G-47 SC-0211-7500 Screw [M4 X P07, L.=8] A TAA} 313131313
G-48 06-034G-106L Reverse Feed Lever Return Spring AR Y Bz 1 1 1 1 1
G-49 GP-012781-01 Reverse Feed Lever SERIE R 1711141171
G-50 GP-010206-00 Bracket for Reverse Feed Lever AR Y B 1,1 1,11
G-51 SC-0185-1230 Screw [3/16” n=32, L=10] A8y Aw JA 1i1 111101
G-52 GP-010207-00 Stopper for Reverse Feed Lever Az AEH 171114711
G-53 06-036C-2070 Stopper for Return Spring BAAZE AEy 212121212




Feed Mechanism
ojo| = &




SunLhtar

Q'ty

No. Parts No. Name of Parts o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
H-1 06-141A-7500 Feed Rock Shaft Bushing(Front) YY) A 2A 17111711
H-2 SC-0507-1230 Screw [15/64” n=28] BA TAGAL 212121212
H-3 06-139A-7400 Feed Rock Shaft Bushing(Rear) Yy & 2A) 101011101
H-4 GP-010977-00 Feed Rock Shaft ik 111111101
H-5 06-142A-7400 Collar For Feed Rock Shaft sy slet 212121212
H-6 SC-0129-7400 Screw [1/4” n=40] Ftet TAAL 414 141414
H-7 GP-010621-00 Feed Bar Crank EuUukx g = 1117101} 1
H-8 SC-0184-1600 Serew [3/16” n=28, L=17] EuUukx g3 Hupap 212121212
H-9 GP-011849-00 Feed Bar Eccentric Shaft Btz HAalE 1 1 1 1 1
H-10 WS-000119-00 Washer EuubR A2 ol A 212121212
H-11 SC-0179-3710 Screw [3/16” n=32] Bk HAalE A UA) 111117111
H-12 GP-011850-01 Feed Bar e 111111111
H-13 SC-0212-7400 Screw [1/8” n=44] Euo] AU} 111111111
H-14 SN-0113-7400 Nut [1/8” n=44] B o] 2} AYE 111117111
H-15 06-57TA-7507 Feed Dog 1/4” Y 1747 111111111
H-16 SC-A306-4113 Screw [1/8” n=44] B A UYAL 212121212
H-17 GP-019663-00 Feed Bar Fork EUukx 23 1111101101
H-18 SC-0106-7400 Screw [15/64” n=28] EUR 23 HUAL 111111111
H-19 06-151W-7400 Washer for Feed Bar Fork Byt £33 o)A 1 1 1 1 1
H-22 GP-011844-00 Guide Plate for Feed Bar Fork Btz x3 7lol =gtk 1 1 1 1 1
H-23 SC-000416-01 Adjusting Screw for Feed Bar Fork | Y3 =3 zAv}Ab 1 1 1 1 1
H-24 SC-0543-2302 Screw [11/64” n=40] B 3 slel=gk mAYAF [ 111 111111
H-25 GP-019666-00 Felt Holder ¥ € #}o) 11711101
H-26 SC-000645-00 Screw [M3x P05, L=4] A & xto] TAA} 111117111
H-27 AS-005117-00 Feed Bar Slide Block Ass y Bk w1y B(x) 111111111
H-28 GP-019664-00 Feed Bar Slide Block YA vy 2 (1) 1D (D) 1(1) (1) ()
H-29 GP-019665-00 Block Guide 2 Jlol= (D) D) 1 (D () i)
H-30 SC-000605-00 Screw [M2X P04, L=4] 29 slel= mA YA} (4) 1(4) 1(4)1(4) 1(4)
H-31 GP-019667-00 Felt A AdeE A 111111101
H-32 GP-019668-00 Felt B de B 111101101
H-33 06-07TA-757A Feed Dog 1/4 " (BL) 54 1/4” (BL) 1 1




£
=
c
o
L
O
o
=
c
[
=
2
o
o
2
o
>
[
oz

QT HE A




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
I-1 SBT160-00001 Reverse Feed Solenoid Ass'y AR & o= (F) 171111111
-2 GP-009962-00 Reverse Feed Solenoid Base A& o= B 111111111
I-3 SC-024S-7400 Screw [11/64” n=40, L=7] AR & ol = TAA} 313131313
I-4 SC-0183-2070 Screw [15/64” n=28, L.=9] AR &#| ol = Rzt pAUAL 212121212
I-5 06-045A-106L Reverse Feed Solenoid Crank Support | &%1<8| o] = == F0E3] 111111111
1-6 GP-009963-00 Reverse Feed Solenoid Crank AR &H| rol= FH= 111111111
1-7 06-046W-1067 Washer IS 111010111
I-8 SC-0108-2350 Screw [M6] A BE 111117111
1-9 GP-009966-00 Reverse Feed Solenoid Crank Link | 9A&#xole QA= 111111111
I-10 43-0165-640L Hinge Screw [15/64” n=28] AZg = Tt 111101
I-11 SN-0105-3400 Nut [15/64” n=28] YE 11111111
1-12 GP-010204-00 Reverse Feed Crank Az FZAH = 1 1 1 1 1
I-13 SC-A117-4417 Screw [1/4” n=40, L=6] A At 212121313
1-14 PN-000187-00 Reverse Feed Crank Connecting Pin | 92 Z= =3 A43 1 1 1 1 1
I-15 SC-0307-1230 Screw [3/16” n=32, L=8] AxN AT A4 TAAL 111111111
1-17 06-040R-106L Reverse Feed Lever Stopper Rubber | GXd¥ A%y w3 1 1 1 1 1
1-18 GP-022654-00 Reverse Feed Button Case AAHE Ao] 2 111110101
1-19 12-002A-7507 Insulation Film ARAWE A9 A A= 111111111
1-20 12-013A-7507 Reverse Feed Button Ass'y AR E(%) 1071011101
1-21 12-004A-7507 Spring for Reverse Feed Button AR E Az 1 1 1 1 1
I-22 06-033M-3800 E-Ring [ $3] E ¥ 111117111
1-23 12-006P-7507 Stopper for Reverse Feed Button AW E 25 111111111
1-24 SC-0531-2302 Screw [9/64” n=40] AWM E Ax3 TAUIAL 11111101
1-25 CA-001445-00 Reverse Feed Button Switch Ass’y | SR E 293 (%) 111111111
1-26 SC-0126-3800 Screw [3/32” n=56] AW E 29 F (%) TAYA} 212121212
1-27 SC-0195-7507 Screw [M4XP=0.7] AW E kA AL 111011101
1-28 SC-0543-2302 Screw [11/64” n=40] AW E A o] A TA AL 212121212
I-29 SC-024S-7400 Screw AxF=R =7 TAGAL 111111111




Lower Shaft Mechanism
Of= A




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
J-1 GP-010978-00 Lower Shaft 8= 111110111
J-2 GP-010991-01 Lower Shaft Front Bushing 3t A BA 1 1 1 1 1
J-3 GP-023193-00 Screw [15/64” n=28] 2 A A} 212121212
J-4 07-104A-7500 Lower Shaft Middle Bushing &= = 1A 11010141
J-5 07-004M-7400 Felt for Lower Shaft Bushing 3= 1A dE 212 21212
J-6 07-011A-5607 Bearing [6004ZZNR] 3 = o g 1110111111
J-7 07-106A-7500 Bearing Bushing 3l woldy 1A 1110111101
J-8 02-019A-2070 Bearing [6204ZZNR] 3l & o)y 1111141111
J-9 GP-008700-01 Lower Shaft Timing Pulley 3% elolu] Zg 111111111
J-10 SC-A117-4417 Screw [1/4” n=40] =22 3} 4014 141414
J-11 SC-A308-4517 Screw [1/4” n=40] FAA} 212121212
J-12 06-154A-5700 Vertical Feed Eccentric Cam HA 7 1 1 1 1 1
J-13 GP-018248-01 Lower Shaft Gear 3& 7)e] 212121212
J-14 SC-A550-4517 Screw [1/4” n=40] TAA} 51551515
J-15 GP-016722-00 Bearing Pushing Plate Hold w5 111111111
J-16 SC-0155-7400 Screw [9/64” n=40] Wold] =3 i} 212121212




Hook Mechanism

& &

N

K-38,39,40

K-30,31,32,33




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
K-1 GP-011854-00 Rotary Hook Base(Left) = WA (F) 11 1
K-2 GP-011855-00 Rotary Hook Base(Left)-Large Hook | 3 "3 (F)-20)] 3 1 1
K-3 GP-011857-00 Rotary Hook Base(Right) F (9 111 111
K-4 GP-011858-00 Rotary Hook Base(Right)-Large Hook | 3 B3] ($-)-20)] 3 1 1
K-7 GP-015572-00 Hook Gear 7] 212121212
K-8 SC-A550-4517 Screw [1/4” n=40] A A} 616161616
K-9 07-142A-7500 Rotary Hook Bushing(Lower) 2Eg F ZA(CT) 212121212
K-10 SC-0105-7500 Screw [11/64” n=40] FA g AL 4 141444
K-11 07-144A-7500 Rotary Hook Bushing(Upper) 2Eg F ZA(L) 212 2
K-12 07-145A-750L, Rotary Hook Bushing(Upper)-Large Hook | 2E]2] 3 2A)(_|)-2v] 3 2 2
K-13 07-149W-7500 Hook Thrust Ring k3] g 212 2
K-14 07-050W-750L Hook Thrust Washer F bz 9lA] 2 2
K-15 07-148A-7500 Rotary Hook Needle Bearing ZHE F YE v 212121212
K-16 07-047W-7500 Rotary Hook Bearing Stop Ring 2E3g ¥ B/R(FAEH) 21212122
K-17 GP-018041-00 Opener Link Q] Y= 212 2
K-18 GP-018049-00 Opener Link-Large Hook o=y YF-2u)F 2 2
K-19 GP-020809-00 Opener Lever 2=y 44 2,2 2
K-20 GP-020810-00 Opener Lever-Large Hook 2=y #H-2ul]E 2 2
K-21 SN-0115-7400 Nut[3/16” n=32] L3y HE 212121212
K-22 09-106A-7400 Screw For Opener Link Shaft ¥y Y3 = 2,2 2,2 ,2
K-23 GP-010959-00 Opener Bl Ao 93 212 2
K-24 GP-019545-00 Opener-Large Hook Byl AolA @ =uj-2u) 3 2 2
K-25 02-019W-1230 Washer LIEAR ROV 212121212
K-26 SC-0502-2302 Screw [9/64” n=40] 232y A AL 212121212
K-27 GP-018061-00 Opener Lever Shaft 2=y Y= 212 21212
K-28 44-0000-1230 0il Wick 2o Alx] 212121212
K-29 SC-0353-7400 Screw[3/16” n=32] 23y HWE A AL 21212722
K-30 07-053A-7500 Hook % H12-15L 2
K-31 07-051A-7507 Hook % H12-15L(TRI) 2
K-32 07-056A-7907 Hook = H12-15LC TRI/CP 2
K-33 07-052A-75L7 Hook-Large Hook % H12MC(1) TR/CP-BR 2 2
K-34 GP-018550-00 Bobbin Tension Spring 93| A vbx] A=z 212 2
K-35 09-043G-740L Bobbin Tension Spring-Large Hook | ¢3]A v} A=8]-2u] & 2 2
K-36 07-160A-7500 Bobbin nHl 212 2
K-37 07-161A-750L Bobbin-Large Hook Bal-2ul) & 2 2
K-38 07-062A-75L7 Bobbin Case-Large Hook Byl Aol -2u) F 2
K-39 07-063A-7900 Bobbin Case Bl Aol A 2
K-40 07-064A-790L Bobbin Case-Large Hook Byl Aol -2u) F 2
K-41 09-034W-7400 Washer For Hook Base F bz 9lA] 212 21212
K-42 04-020S-7400 Screw For Hook Base F bzl g AAL 202 2122
K-43 09-126A-7400 Pinch Sleeve(Upper) E ik &eju () 212121212
K-44 09-127A-7400 Pinch Sleeve(Lower) F kx££ 8 (F) 212121212
K-45 SC-0331-7400 Screw [15/64” n=28)] £g|B 3A A} 272412122
K-46 GP-015151-00 Holder for Hook Gear Felt(Right) | & 7]o] @WEx}o] (%) 111111111
K-47 GP-015149-00 Holder for Hook Gear Felt(Left) % 7)o] Eezto(H) 111111111
K-48 GP-015153-00 Hook Gear Felt = 7o) A E 212412122
K-49 SC-0531-2302 Screw 3 7]o] WEZF o] AL 4 141444




Lubrication Mechanism
=9 A




SunLhtar

Q'ty
Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL

AS-003209-00 Oil Tank Ass’y SdE=(%) 111011111
GP-016422-00 Oil Tank Nipple A SdET Ys A 212121212
GP-015645-01 Oil Tank Nipple B Sd"s UYS B 112121313
SC-0346-2350 Screw [M8, L=145] S el 3wl At 21111

44-021R-7400 Rubber Cap 2 el pHulsy 11110111101
44-144M-7500 O-Ring (P30) Sdel= 08 111111111
SC-0523-1230 Screw [3/16” n=28, L=11] Sdel s AYAL 212121212
GP-012865-00 Oil Terminal < JEug 1110111
GP-034903-00 Hose [$6x $8, L=130] SdEnY 29 A 1111212
GP-001862-00 Hose [ $8x% ¢10, L=70] Lo FF IA 1111111011
GP-034903-00 Hose [$6X 88, L=50] 3 2d 32~ 11101101
GP-014314-00 Felt +4 2= 212144
44-0000-1230 0il Wick [L=220] 5 4 111111111
GP-001708-00 Hose Holder 32 Ao 112121313
SC-0548-7400 Screw [3/16” n=28, L=8] S dEmgd FHpa} 1110111
07-003M-7400 Felt 4 A= 1111212
01-110R-1230 Rubber Cap S dEud TFulr)y 11711212
44-001C-1230 Hose Holder(Small) 32 Zol(A) 516 161717
44-021A-7500 Oil Terminal (small) 2o EHujd(4) 111117111
44-018R-7500 0Oil Cap 4 mAy 111111111
SC-0531-2302 Screw [9/64” n=40] S AdEud (%) HAL 414 141414
GP-034901-00 Hose C [$#3X ¢5, L=140] A4 2 111114111
GP-034901-00 Hose C [$3% $5, L.=230] Fulo)~(F) 2d I~ 1111111011
GP-034901-00 Hose C [$3% $5, L=180] Fulo] (%) 2 I~ 11111101
GP-034901-00 Hose C [$3% $5, L=220] HPR 99 A 11110111
GP-034901-00 Hose C [$3X $5, L=220] s =y 2 34 111
44-0000-1230 0il Wick [L=150] 5 4 111111101
44-0000-1230 0il Wick [L=260] el x(F) FF 4 414141414
44-0000-1230 0il Wick [L=210] Fl o] (%) FF 4 212121212
44-0000-1230 0il Wick [L=260] HIAEL F A 11111101
44-0000-1230 0il Wick [L=260] stz 35 54 111
44-134C-5700 Nipple A UE 212121212
44-111C-7400 Oil Hose Holder 32 Aol 212121212
44-133C-5607 Oil Shield Plate Sukat 11101

44-033C-7500 Oil Shield Plate Sukek () 111
44-016M-7400 Oil Felt for Thread Take-up Lever | A7) F§ A= 111111111
GP-009931-00 0Oil Cover Holder 7153 e] 53 (C) 11111101
06-024S-7400 Screw [3/16” n=32] ke A uAL 1117101741
GP-011810-00 Oil Cover S dAH 111111111
SC-0151-5050 Screw [15/64” n=28, L=10.5] S AAWH T A} 313131313
06-033M-7400 Felt 3] dE 313131313
08037SC-120D Screw [M6, L=8] g v AL 1111111711
44-0000-1230 0il Wick [L=360] FPUY F5 4 1110111111
44-0000-1230 0il Wick [L=100] FUEAAEAE F5 74 111101101
44-0000-1230 0il Wick [L=100] A&7 §A) 212121212
44-111C-2070 Felt A3t7) A e 111111111
44-058C-5607 Oil Wick Holder A&7 gAlzto) 11111
SC-0549-2302 Screw [1/8” n=44] 37 §AlAbe] A AL 212121212
44-019M-7400 Felt & A 4 AE 212121212




Lubrication Mechanism
=9 A




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
L-50 01-007R-8130 Rubber Cap % u}sl (Hole) 111110111
L-51 44-094R-7500 Oil Adjusting Tube S 2" 12 212121212
L-52 SC-000665-00 Oil Adjusting Screw [3/16” n=32] | 3}% 294 A} 212121212
L-53 GP-018472-00 Spring for Oil Adjusting Screw 3t 2 AUAL ~=F 2,2 24,22
L-54 GP-014849-00 Gasket for Hook Base Cover Fural A zpaAl 212121212
L-55 GP-014850-00 Hook Base Cover Fukal Ay 212 21212
L-56 SC-0158-3710 Screw [9/64” n=40] 7AW A A} 818181818
L-60 04-003R-1600 Rubber Cap AR o) 11111111
L-61 GP-018005-00 Hook Gear Cover(Left) F7)1 AN (F) 111111111
L-62 GP-018006-00 Hook Gear Cover(Right) E7) AN (%) 111111111
L-63 44-007C-106L Oil Hose Nipple A UZ 11111111
L-64 GP-034901-00 Hose C [$3% $5, L=150] AR 3~ 111111111
L-65 GP-018417-00 Nipple(M5) EXIRBE- 212121212
1L-66 GP-018081-00 0il Regulator Block 2dxd/ B2 111111141
L-67 GP-015788-00 0Oil Regulartor QA xA7 111111111
L-68 SC-000040-00 Screw [M4 x L16] o AxH7| B2 wA A} 111011111
L-69 02028SW-9115 Spring Washer Az 9LA 11010111
L-70 40-004W-1600 Washer IS 1111111711
L-71 44-129M-5700 Face Plate Felt | d= 111111111
L-72 44-130G-5700 Face Plate Felt Holder Wy AE Flo) 111010101
L-73 44S007S-306H Oil Return Felt 37 2o AE 111111111
L-74 44S008S-306H Arm Oil Return Felt & i A= 111111111
L-75 GP-034903-00 Oil Hose for Arm Oil Return Felt o 3t HE 0o 5~ 11171111
L-76 44-008C-120H 0il Hose Holder 2 32 Aol 111111171
L-77 SC-0531-2302 Screw 2d s3] AL 111111111




Thread Trimmer Mechanism
A A




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
M-1 10-201A-7507 Moving Knife Shaft(L) | A(F) 10101111
M-2 10-301A-7507 Moving Knife Shaft(R) FHAE($) 17101101
M-3 GP-012112-01 Moving Knife 2] 2~ (2122707-553A) 212,22
M-4 SC-A154-4114 Screw [11/64” n=40] Fu 2 A YA} 6161616
M-5 10-004A-7507 Moving Knife Shaft Collar Sl 7l 2121212
M-6 SC-0105-7500 Screw [M4] S7ZFH o] W EUAH(MA4) 414144
M-7 10-106A-7507 Thread Catcher WAl zlo) 2121212
M-8 GP-012111-00 Fixed Knife A W] A~ (2122707-556A) 2121212
M-9 10-010W-7507 Washer For Moving Knife Tension Adjusting | =92 A& 24 9}A 2121212
M-10 10-011A-7507 Moving Knife Bracket Fr| 2 vl 2121212
M-11 SC-0211-7500 Screw [M4X0.7] Ed A8 T 4 141414
M-12 10-151A-7507 Moving Knife Shaft Bushing(L) Zu A~ & BA(FH) 1111111
M-13 10-140A-7507 Moving Knife Shaft Bushing(R) Sl & B2AS) 1111111
M-14 STT260-00001 Thread Trimming Solenoid Ass'y AP &d o) =(X) 1 11111
M-15 GP-037285-00 Bracket For Solenoid Ass'y AFE & xo)l= Bl 117101111
M-16 01-020W-2350 Spring Washer 2322 A (¢6) 4141414
M-17 SC-0109-2350 Screw [M6] A2 &Y o= Bl HuAb 2121212
M-18 10-554A-7507 Clutch Lever 283 99 11111161
M-19 10-053S-7507 Stud Screw For Clutch Lever Z25 9 st 171111
M-20 10-5518-7507 Screw For Clutch Lever Pin 224 dAw AL 11111101
M-21 SN-0101-7400 Nut [11/64” n=40] Y E 17141141
M-22 10-115A-7507 Thread Trimming Rock Link AHE 2% 83 11111101
M-23 10-013A-7507 Thread Trimming Rock Link Shaft | APY 8% 8 =3% 17141111
M-24 10-017S-8577 Screw [M5 X 0.8] AP 0% #aE AL 11141111
M-25 10-044R-5607 Cushion Rubber 24 13(B) 11141111
M-26 41-288G~-7500 Return Spring For Stopper Pin AEYF 3 7 Az 1 1 1 1
M-27 10-129A-7507 Holder For Stopper Pin AP A Ed & 1111111
M-28 01-020W-2350 Spring Washer 23228 A (¢6) 4141414
M-29 SC-0108-2350 Screw [M6] AP A EE Eu A VAb 2121212
M-30 10-050S-8577 Screw For Stopper Pin 259 A 1111111
M-31 07-011W-1230 Washer For Stopper Pin 214 31313
M-32 10-033C-7507 Nut [3/16n=32] YE 4141414
M-33 10-166A-7507 Roller For Thread Trimming Cam | AF2 7} 2237 11101111
M-34 10-067S-7507 Stud Screw For Thread Trimming Cam Roller | A2 7 =-&-2 thijA} 1111111
M-35 GP-012621-01 Thread Trimming Cam APE A 1011111
M-36 SC-A308-4517 Screw [1/4” n=40] AP 7 T AUAR(1/4” n=40) 3131313
M-37 06-040S-1600 Adjusting Screw For Return Spring | 22323 Zo] &1uA} 1 1 1 1
M-38 10-021G-7507 Thread Trimming Return Spring AbA gEl Ax=E 1 1 1 1
M-39 10-019S-7507 Return Spring Hook el AxE] Ho| Z}Ab 1171101101
M-40 10-220A-8577 Rod End Bearing(R) F= d=(9$) 11711111
M-42 10-034A-7507 Joint Connection Stud (1/16"~1"/,") | & ZJE IZH%(1/16"~1"/.") 1111111
M-43 10-221A-8577 Rod End Bearing(L) 2 A=(H) 11141111
M-44 10-036C-7507 Nut(L) [M5X0.8] 2 z9E HYE(F D 2121212
M-45 10-034S-7507 Stud Screw For Rod End Bearing(R)| & A =(%) A 1 111111
M-46 10-024S-8677 Stud Screw For Rod End Bearing(L) | & A =(3) thAb 1111111
M-47 10-038A-7507 Moving Knife Shaft Crank(R) oA & FPA($) 11101111
M-48 SC-0162-5607 Serew [MS5 % 0.8] Eu A = ZPF Hpa 2121212
M-49 10-144A-7507 Moving Knife Shaft Connection Rod(R) | SH 2 & A4 F=(% 1111111
M-50 10-145A-7507 Moving Knife Shaft Connection Rod(L) | SH 2 & 974 F=(&) 1111111
M-51 10-0468-7507 Hinge Screw Sl & A2 2= IA YA 2121212
M-52 10-020W-2700 Washer 2B FHolA 2121212
M-53 SC-0332-7500 Screw [M5x0.8] $-7+R & E (M5X0.8) 212101212
M-54 10-149A-7507 Moving Knife Shaft Crank(L) E A &= FPA(FH) 10111101




N Thread Adjusting Mechanism

& T8 3




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
N-1 AS-004113-00 Thread Tension Control Ass'y(Foundation) | A %A AFx] (% )-H}E4 1
N-2 AS-004114-00 Thread Tension Control Ass'y(General) | AZA A=) (%)-Lul&- 1 1
N-3 AS-004115-00 Thread Tension Control Ass'y(Heavy)| A24d A2 (%)-FE& 1 1
N-4 40-108G-2070 Thread Tension Spring(Foundation) | A1A3 %4 Az2]-ulEQ 2
N-5 40-333G-123A Thread Tension Spring(General) AR 2 AxE]-odutg 2 2
N-6 40-333G-123B Thread Tension Spring(Heavy) AR 2 AzmE-SEQ 2 2
N-7 40-127A-7500 Thread Tension Plate AlA= g 1 1 1 1 1
N-8 40-011P-7500 Thread Tension Stud AR z2A & 111117111
N-9 40-111G-3800 Thread Take-up Spring(Left) AR 7] ~=2(FH) 111111111
N-10 40-013P-7500 Thread Take-up Spring Guide Plate | A 7] 2= ozt 2l21l21212
N-11 40-014P-7500 Plate for Guide Plate A7) ~z3 ohf e 111111111
N-12 40-015P-7500 Washer for Guide Plate A7) Az kg 944 212121212
N-13 40-016P-7500 Collar for Guide Plate A7) A=F kg v)et 111011111
N-14 40-102A-7500 Thread Take-up Spring(Right) A7) Az (L) 111111111
N-15 40-111A-7500 Body for Thread Take-up Spring AR 7] 2= EA 1 1 1 1 1
N-16 40-110S-7500 Screw [1/8" n=44, L=4] A7 ~zE B TAIA} 212121212
N-17 01-020S-7400 Nut for Thread Tension Stud AlAE z2HE Y E 1 1 1 1 1
N-18 40-113A-7500 Adjusting Plate for Thread Take-up Spring | A& 7] ~=8 == 1 1 1 1 1
N-19 40-019G-7500 Stopper for Thread Take-up Spring | AX|7] AZ8 A& 111 11111
N-20 40-0185-7500 Screw [9/64” n=40] AR 7] 2z AxT gA A} 1110101401 (%)
N-21 40-117P-7500 Thread Take-up Spring Guide Shaft| A1F7] A= ghj& 1 1 1 1 1
N-22 40-116P-7500 Stud for Thread Tension Control (Large) | AA2 =4 whJA}(d) 111111111
N-23 01-018P-7400 Stud for Thread Tension Control (Small) | A1AF=] 24 whua(4) 11011111
N-24 40-141P-7500 Pin for Tension Disk (Small) AR 2AH4HA] oAA (L) 1111141111
N-25 40-142P-7500 Pin for Tension Disk (Large) AAE z2HQA TAA(H) 1 1 1 1 1
N-26 01-022P-7400 Pin for Thread Guide Ao & 1111111101
N-27 40-120P-7500 Stud for Thread Guide (Large) Bz Aghy shak(d) 111111111
N-28 40-122P-7500 Stud for Thread Guide (Small) Bz Aok whirl(4) 111111111
N-29 40-128C-7500 Nut [11/64” n=40] Bz Ak YE 212121212
N-30 40-132P-7500 Thread Release Pin (Small) A7) HA(D) 1117111101
N-31 40-138P-7500 Thread Release Pin (Large) Al=Z27] FA(4H) 111111111
N-32 01-017P-7400 Thread Tension Disk AR A A 414 141414
N-33 01-017W-7400 Plate for Thread Tension Disk AR 2H1H]A] 53 1110111101
N-34 40-804W-1230 Stopper for Thread Tension Spring AR 2 AxE] ATy 21721212012
N-35 40-204A-2350 Control Cap for Thread Tension Al A= x40 1 1 1 1 1
N-36 40-126P-7500 Sub Thread Tension Disk Bz AR A A 414 14144
N-37 40-100A-75L7 Sub Thread Tension Spring Bz AAE Az 212 21212
N-38 40-123P-7500 Sub Thread Tension Nut Bz AR A HE 212121212
N-39 40-139P-7500 Thread Guide Plate Aot 1111111101
N-40 40-140S-7500 Screw [9/64” n=40] At 4 AL 1117101141
N-41 Thread Guide Bushing Aleohd] HA 1 1 1 1 1
N-42 01-019G-7400 Thread Tension Release Spring A2y A2 111 11111
N-43 40-136A-7500 Thread Tension Release Plate ASF7|F () AHE) 1
N-44 40-137A-7507 Thread Tension Release Plate(T/T) | A%37]2H(A+4) 1111111
N-45 01-019R-7400 Stud Screw for Thread Tension Release Plate | A1%3=7] % th}a} 212121212
N-46 40-010A-5607 Thread Tension Release Bar ARF7] & 1111101
N-47 01-019C-7400 Stopper for Thread Take-up Spring | A 7] ~=Z3 A&y 1 1 1 1 1
N-48 SC-0365-3710 Screw [9/64” n=40] AR 7] 2z ~xT aAA} 212121212
N-49 SC-0158-3710 Screw [9/64” n=40] AR z2AHE 3} 111t




N Thread Adjusting Mechanism

& T8 3




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF iMG%MBL MG%MBL
N-50 SC-0179-3710 Screw [11/64” n=40] AzAAR] TAUAF 11141111741
N-51 STR160-00001 Thread Tension Release Solenoid Ass'y | Ax=37] &8 ko] =(X%) 1 111111
N-52 SC-0162-5607 Screw [M5 % P0.8] £ o= TAYA} 2121212
N-53 07-011W-1230 Washer TAGA} A 2121212
N-54 01-009R-2350 Cable Holder Al o] & #}o] 1111111
N-55 GP-011097-00 Thread Guide A7 Al o] 212121212
N-56 SC-0352-7400 Screw [3/16” n=28] A7 AlAo] mA AL 212121212
N-57 01-018A-7500 Arm Thread Guide(Upper) o}t Alok) (A}) 11111111
N-58 SC-0519-2302 Screw [9/64” n=40] Aot AYA} 313131313
N-59 01-020A-7500 Arm Thread Guide(Middle) o}gt Aok () 191011111
N-60 01-022A-7500 Arm Thread Guide(Lower) o}t AlQk (3}) 11111411701
N-61 44-024M-7500 Felt for Upper Thread A Fo e 111111111
N-62 01-024A-7500 Felt Holder for Upper Thread AA F4 A EAo] 1 1 1 1 1
N-63 SC-0536-7500 Screw [3/32” n=56] s & 4bo] FHupA} 212121212




Wiper Mechanism
Qto|m A




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF %MG%MBL MG%MBL
0-1 SWP240-00001 | Wiper Solenoid slo] Lo o]l =(F) 1110111
0-2 11-102A-7507 Wiper Solenoid Bracket 9lo]z & o= Bt 1111111
0-3 11-003A-7507 Wiper Slenoid Cover go]3 & xo]l= AW 1111111
0-4 SC-0531-2302 Screw [9/64” n=40] glo]¥ Loz AW AL 3131313
0-5 SC-0132-7500 Screw [M3 X 0.5] &Y xol= B wA AL 4 14144
0-8 SC-0543-2302 Screw [11/64” n=40] 9}o]x L o]z Al wAA} 2121212
0-9 AS-003454-01 Wiper Link Ass'y slolH Y= (%) 11101} 1
0-10 11-030A-7507 Wiper Link Body slol¥ =z B =i 1i11111
0-11 11-0158-7507 Stud Screw H}=3 972 thiat 2121212
0-12 11-017C-7507 Nut [9/64” n=40] H3 944 thixb Y= 2121212
0-13 GP-013289-00 Return Spring 9}o]3 & rolm B AxmeE) 1117111
0-14 06-024S-7400 Screw [3/16” n=28, L=8] slels] Y=z BA Z A A} 2121212
0-15 11-021A-7507 Wiper Guide Shaft Ass y 9}o]5 7lo]l= Z(%)-40mm 1 1 1 1
0-16 11-125A-7507 Wiper Link “C” sleolH = “C” 2121212
0-17 11-022A-7507 Wiper Link Shaft slolH Y= = 1111111
0-18 11-023A-7507 Collar For J-23 slolH = = v}) 1111111
0-19 SC-0105-7500 Screw [M4] gle}t ZAAF 2121212
0-20 11-026A-7507 Wiper Holder 9}o]s o) 2121212
0-21 11-029A-7507 Wiper(Right) slolH] o (x) 1111111
0-22 11-029B-7507 Wiper(Left) slols FH(=x) 11101} 1
0-23 SC-0298-7500 Screw [M3 X 0.5] 9}o]s zho] Hrujab 2121211
0-24 SC-0132-7500 Screw [M3 X 0.5] slols] mAA} 2121212
0-25 AS-003605-00 Wiper Stopper Ass'y gloly AEV (%) 1711171
0-26 06-024S-7400 Screw [3/16” n=32] A3 A} 2121212
0-27 10-020W-2700 Washer 255 AU} oA 2121212




Accessories Mechanism

AMAME TA

P-1

P-7,8,9

P-2

o eoee o=

Niks

P-14

P-57

P-16

& 8 9

P-17




SunLhtar

Q'ty

No. Parts No. Name of Parts = o 1750 1790 | Remarks

SF %MG%MBL MG%MBL
P-1 91-001C-1230 Accessory Bag A BE 1,1 ;11,1
P-2 91-108M-640L Head Cover A AW 111111111
P-3 91-008C-1230 Oil Tank o9 #H= 1111101
P-4 91-011C-1230 Oiller 2d FH5 1111141111
P-7 - Needle (DP5x11) s (24 5
P-8 - Needle (DP5X 16) s (Ygukg) 5 5
P-9 - Needle (DP5X22) s (FE4) 5 5
P-10 Nail 7 16 116 116116 | 16
P-11 GP-018497-00 Bed Support Rubber(A) W =3 TRA 414141414
P-13 GP-002000-00 Rubber Cushion for Hinge A - 212 21212
P-14 GP-020482-00 Bed Hinge 312 2] 212 212
P-16 07-160A-7500 Bobbin nal 414 4
P-17 07-161A-750L, Bobbin-Large Hook Bul-2n] & 4 4
P-18 91-007C-7400 Needle Thread Inserting Guide Al 7]19-7] 1 1 1 1 1
P-19 91-002C-2700 L Wrench(5mm) L #A](3mm) 111111111
P-20 91-001C-3800 L Wrench(4mm) L @] (2mm) 11711101
P-21 91-003C-2700 L Wrench(3mm) L X (3mm) 111117111
P-22 91-004C-2700 L Wrench(2.5mm) L X (25mm) 111111111
P-23 91-001C-2700 L Wrench(2mm) L @] (2mm) 111101101
P-24 02-003A-2700 Clip ol 2 FH 515151515
P-25 GP-012111-00 Fixed Mes TR A 111111111
P-26 10-010W-7507 Washer for Moving Mes Tension Adujsting | S92~ AHE =4 94 414 14144
P27 91-102C-1230 Driver(Large) =ghelH (k) 111111111
P-28 91-103C-1230 Driver(Middle, Small) =g (H)h) 111711101
P-29 91-012C-1230 Head Rest w4 HEX ) 111111111
P-30 GP-011206-01 Oil Pan Xk 111111111
P-34 GP-012109-00 Knee Lifting Bar Support Cap R b Lk 111110111
P-35 43-009C-1600 E-Ring[ ¢ 9] A A2 B 111111111
P-36 43-040A-5770 Knee Lifting Controller Shaft A o)A = 1111
P-37 43-044G-5700 Return Spring for Knee Lifting Controller | A o] A] 27 A= 11111111
P-38 43-007A-1600 Knee Lifting Controller A o] 2| 1111101111
P-40 SC-0546-1230 Screw [15/64” n=28] A A 2EF 2HUAB 212121212
P-41 SN-0105-3400 Nut [15/64” n=28] AlA 2Ee 2HUYAF Y E 212121212
P-42 SC-0106-7400 Serew [15/64” n=28] A oA TAAL 111111101
P-43 43-031A-2070 Knee Lifting Pad Ass'y T2 (%) 17111711
P-44 91-008A-7400 Thread Stand Ass'y 38 AlgZze] (#) 1111111711
P-45 GP-001517-00 Holder for Thread Guide Sub-Bar Al Bx7)o|= Ao 111 1711
P-46 SC-000168-00 Screw [M4 X P0.7, L=20] Al B z7}ol= Abo] TAIUIALA 111111111
P-47 070165C-7113 Screw [M4 X P07, L=12] A Bz7lel= o] TAUALB 313131313
P-48 SN-000026-00 Nut [M4 X P0.7] A Bzl = Flo] A E 414141414
P-49 GP-001514-00 Thread Guide Sub-Bar A BE7le|= 111111111
P-50 GP-001516-00 Holder for Thread Guide Bar Al 7)ol = #}o) 1 1 1 1 1
P-51 GP-001515-00 Thread Guide Bar A 7lel= 111114111
P-53 44-168M-5700 Oil Pan Filler B 299 2 B 111111111
P-54 GP-019646-00 Connector of Oiler 2 dE AE 1 1 1 1 1
P-55 SN-000099-00 Nut MI0XP=15 S 9E AWE THYE 111111111
P-56 91-002C7400 Oiler L9E 11111101
P-57 GP-022013-00 Inner Box SIREL 2N 111117111




Auto Knee Lifter Solenoid mechanism
TS A




SunLhtar

Q'ty
No. Parts No. Name of Parts = o 1750 1790 | Remarks
SF iMGiMBL MG%MBL
Q-1 SL-000068-00 Auto Knee Lifter Solenoid Ass y AT S ol=(F) 1711141171
Q-2 GP-018315-00 Back Cover for Auto Knee Lifter S EA-AK 1 1 1 1 1
Q-3 GP-021167-00 Rear Cover Gasket SEA-AK 7}2A 1 1 1 1 1
Q-4 SC-0183-2700 Screw [15/64” n=28] A2y LYro)ls BAYAL | 4 14 14|44
Q-5 06-051W-7400 Washer AFF2ET LY ol= 9k 414141414
Q-6 SN-0121-4000 Nut [15/64” n=28] AERE2eT &Y o= HE 414141414
Q-7 GP-023209-00 Knee Lifter Connection Crank AR ese A48g= 1711141171
Q-8 SC-0497-1230 Screw [3/16” n=28] Asrzod JA8 3 H A} 111117111
Q-9 43-121A-257A Collar for Auto Knee Lifter Shaft AAsree = 71 1111101111
Q-10 SC-0512-1230 Screw [11/64” n=40] AEreedE Jlet TAHA} 212121212
Q-11 GP-018316-00 Auto Knee Lifter Shaft Bushing AsHeeeE= A 171114111
Q-13 43-017C-257A Nut for Auto Knee Lifter Shaft AEReoeE L E 111111111
Q-14 06-021W-7400 Washer for Auto Knee Lifter Shaft | A} S FE23 3 9}4] 111111111
Q-16 AS-004842-00 Auto Knee Lifter Shaft Ass y ASFE2YE(R) 17111711
Q-17 10-020W-2700 Washer 259 F oA 313131313




	CONTENTS
	A 
Machine Body Mechanism
	B 
Upper Shaft Mechanism
	C 
Needle Bar Rocking Mechanism
	D 
Needle Bar Flip-Up Mechanism
	E 
Thread Winder Mechanism
	F Presser Foot Mechanism
	G Feed Adjusting Mechanism
	H 
Feed Mechanism
	I Reverse Button Mechanism
	J Lower Shaft Mechanism
	K 
Hook Mechanism
	L 
Lubrication Mechanism
	M 
Thread Trimmer Mechanism
	N
Thread Adjusting Mechanism
	O 
Wiper Mechanism
	P 
Accessories Mechanism
	Q 
Auto Knee Lifter Solenoid Mechanism



